
www.tpomag.com
OCTOBER 2011

In My Words: 
Putting Lean to work

PAGE 58 

Greening the Plant: 
Turbo blowers in 
Ogdensburg, N.Y.
PAGE 18

Tech Talk: 
Startup on an 
SBR process

PAGE 30 

Robert Chalifoux
Project manager 
Leominster, Mass. It’s All 

About

SAFETY IS SERIOUS BUSINESS 
AT THE LEOMINSTER WPCF
PAGE 38



Our new agitators 
speak volumes.

The “ITT Engineered Blocks” symbol and “Engineered for life” are registered trademarks of ITT Corporation. ©2011

Introducing Flygt Top-Entry Agitators.

We invented submersible mixers, and revolutionized the treatment 
market when we introduced them there. For over 50 years, more than 
200,000 installed and amazing machines have proven themselves 
[...]
since the department began honoring top performers in 1995. 

to receive a perfect score, a plant must consistently meet every condition 
of its permit, take every water sample, and pass every on-site inspection. 
located in a community of 2,400 residents, the plant serves light industry, 
manchester state park, a u.s. epa laboratory, the northwest fisheries sci-
ence Center (a national oceanic and atmospheric administration research 
facility) and the manchester naval fuel depot. 

Winning team
lead operator don Johnson, one operator and a rotating operator staff 

the manchester activated sludge plant. Johnson also oversees the county’s 
Kingston (oxidation ditch) and suquamish (sequencing batch reactor) waste-
water treatment plants. 

the Kingston plant has won a department of ecology outstanding waste-
water treatment plant award every year since it was rebuilt in 2005. the 
suquamish plant has a perfect operating record since its upgrade in 1998.

besides Johnson, the operations staff for the three plants includes: 
•	 Mick	Durham,	operator	II,	18	years	of	wastewater	experience,	all	with	

Kitsap County
•	 Brian	Fletcher,	operator	II,	15	years,	12	with	the	county
•	 Ken	Young,	operator	II,	13	years,	10	with	the	county	
•	 Wes	Cotant,	operator	I,	six	years,	all	with	the	county.	He	assists	one	day	

at each of the three plants during the week and covers all three plants 
on weekends.

with a group IV certification and 24 years of experience, all with Kitsap 
County, Johnson is up to the task of running the facilities, although he cred-
its the county and his staff for the plant’s success. “we have a lot of support 
from the county, which has 60 full-time employees in the wastewater divi-
sion,” says Johnson. “there is a main plant that serves central Kitsap, and 
then three outside plants, which I serve.”

the successful operations at the plants are supported by many skilled 
colleagues at the central plant: facilities maintenance staff, mechanics, elec-
tricians, instrument technicians and lab staff. these 22 full-time employees 
are responsible for the treatment plants as well as 60 lift stations. the central 
plant also has six operators. 

Sound maintenance
one factor that has kept the manchester team intact for so long is the 

excellent condition of the plants, which are up to date and well maintained. 
“our staffing levels have remained stable in a time when private sector and 
government employment has been less sound,” Johnson says.

Operators	work	7	a.m.	to	3:30	p.m.	Monday	through	Friday.	During	off-
hours, a dial-up alarm system notifies on-call operators of any problems. a 
small on-site lab performs daily tests such as ph and dissolved oxygen. the 
main Kitsap County lab conducts all other tests.

The ManchesTer (Wash.) TreaTMenT planT has Won The sTaTe DeparTMenT
of ecology ouTsTanDing perforMance aWarD for a recorD 15 sTraighT years

SuperAchiever
By Trude Witham

one of three final clarifiers 
at the Manchester plant.

“We have a lot of support from the county, which 
has 60 full-time employees in the wastewater division. 
There is a main plant that serves central Kitsap,  
and then three outside plants, which I serve.”
Don JohnSon



26     TREATMENT PLANT OPERATOR

the manchester plant, built in 1969 with primary treatment, was oper-
ated by a local utility district until 1976 when Kitsap County took it over. In 
1991, the plant was upgraded to an sbr secondary treatment facility, and in 
1998 to a conventional activated sludge process to increase capacity. 

the 1998 upgrade provided a 
return activated sludge (ras) pump 
station in which the pump drew 
from the two secondary clarifi ers at 
the same time. the withdrawal 
rates were not easily equalized, and 
that led to unbalanced solids inven-
tories in the clarifi ers. to correct 
that, county personnel divided the 
ras pump station into two pump 
wells in fall 2010. an ras pump 
with variable-speed control is now 
dedicated to each clarifi er. 

wastewater fl ows to the infl uent 
pump station and is delivered via 
three 10 hp myers submersible 
pumps to the headworks, consisting 
of a rotary bar screen with integral 
dewatering (lakeside equipment). 
from there, the wastewater is sent 
to a smith & loveless vortex grit 
chamber and a weir specialty 
pumps/wemCo pump grit classi-
fi er with cyclone. It then fl ows by 
gravity to two parallel Jet-tech aera-

tion systems (siemens) powered by three dresser roots 15 hp positive dis-
placement blowers. 

the 0.126 mgd aeration basins are the retrofi tted sbrs. the mixed liquor 
fl	ows	from	the	basins	and	is	split	between	two	35-foot-diameter	Ovivo	fi	nal	
clarifi ers. It then fl ows to a low-pressure, low-intensity trojanuV disinfection 
system. the fi nal effl uent is discharged 880 feet from the shore of puget 
sound, 60 feet below the low-tide point. 

the plant dewaters the biosolids to 4 percent solids with an ashbrook 
gravity belt thickener. solids are trucked to the Central Kitsap wastewater 
treatment plant for anaerobic digestion and dewatering. the biosolids are 
transported to a contractor for land application or composting. 

Manchester (Wash.) 
Wastewater Treatment Plant 
BUILT: 1969; upgrades 1991, 1998

POPULATION SERVED: 2,400

EMPLOYEES: 3

FLOWS: 0.46 mgd design, 0.21 mgd average, 
 0.99 mgd peak

TREATMENT LEVEL: Secondary

TREATMENT PROCESS: Activated sludge

RECEIVING WATER: Puget Sound

BIOSOLIDS: Trucked off site and land-applied or composted

WEBSITE: www.co.kitsap.wa.us/ww/manchester.htm

GPS COORDINATES: Latitude: 47°33'31.73"N;
 Longitude: 122°32'43.36"W

profi le
 �

RoTATIon PRoGRAM

Don Johnson, lead operator at the Manchester Wastewater 
Treatment plant, believes in rotating his staff among the three 
Kitsap county plants for which he is responsible. he initiated the 
concept 11 years ago.

“When i started the rotation of operators, the main reason 
was to periodically consider plant operations with a fresh 
perspective and encourage new ideas,” Johnson says. “The three 
plants i supervise are smaller operations, all less than 0.5 mgd, 
and i wanted to keep the duties from becoming routine.” 

operators have readily accepted the program. one operator 
may prefer one plant or another, but Johnson doesn’t see that as 
a disadvantage. instead, it fosters an amiable rivalry, encouraging 
operators to advance in skills and knowledge. “The operators are 
in constant contact with each other, promoting teamwork,” 
Johnson says. “They know i am not likely to challenge well-con-
sidered decisions, so they are not frozen in place.” 

With the rotation program, all the operators share in the 
success. “everyone is proud of the awards the plants have won 
because they have all contributed to earning them every year,” 
Johnson says. 

Don Johnson, lead operator at 
the Manchester Wastewater 
Treatment plant.

operator Mickey Durham 
performs weekly cleaning 
on the plant’s Trojan uV 
disinfection unit. 

Formula For SucceSS
“there is no secret formula, no precise mixed liquor suspended solids 

sweet spot, no ideal ras/Q (return activated sludge fl ow to sewage fl ow) 
ratio,” says Johnson. “we do what I imagine successful treatment plant oper-
ators around the world do. we have well-designed facilities and infrastruc-
ture, which we keep clean, well maintained mechanically, and safe. 

“we focus on controlling the quality of the activated sludge, and each day 
we have a protocol to assess solids inventory. we want to know how much we 
have, where it is, how long it has been there and how 
it is behaving. but beyond facilities and protocols, it 
is the staff that makes a treatment plant successful.” 

Johnson’s philosophy as a leader is another rea-
son for the plant’s success. “we have an outstanding 
team of talented operators who are given the respon-
sibility for recognizing and dealing with operational 
issues,” he says. “my role is to provide whatever sup-
port they need to fulfi ll their responsibilities.”

StePPing uP
the manchester plant’s path to success has not 

been without challenges. “the evolution of the plant 
from primary treatment to sequential batch reactor 
to conventional activated sludge presented chal-
lenges, as the treatment processes are very differ-
ent,” says Johnson. other challenges included 
keeping current with technology.

training has helped. as part of each plant 
upgrade, manufacturers have been required by con-
tract to provide comprehensive training to the staff 
on operating and maintaining all equipment. new 
operators work under experienced operators to gain 
specifi c skills and competency.

the department of ecology requires continuing 
education to maintain operator certifi cation. opera-
tors attend annual conferences, workshops and 
short schools sponsored by the pacifi c northwest 
Clean water association (pnCwa) and washington 
wastewater operator workshops. monthly safety 

“We focus on controlling the quality of the activated sludge, and each day we have a protocol to assess 

solids inventory. We want to know how much we have, where it is, how long it has been there and how 

it is behaving.”
Don JohnSon Manchester Wastewater Treatment Plant

PERMIT AND PERFORMANCE

 INFLUENT PERMIT EFFLUENT 
 (monthly average) (monthly average) (monthly average)

BOD 210 mg/l 30 mg/l 4.0 mg/l

TSS 230 mg/l 30 mg/l 5.5 mg/l

Fecal — 200/100 ml 3/100 ml

Ammonia 26 mg/l n/a 3.5 mg/l

Don Johnson uses 
a ysi dissolved 
oxygen meter to 
measure oxygen 
depletion in waste-
water samples.



tpomag.com    October 2011   27

the manchester plant, built in 1969 with primary treatment, was oper-
ated by a local utility district until 1976 when Kitsap County took it over. In 
1991, the plant was upgraded to an sbr secondary treatment facility, and in 
1998 to a conventional activated sludge process to increase capacity. 

the 1998 upgrade provided a 
return activated sludge (ras) pump 
station in which the pump drew 
from the two secondary clarifi ers at 
the same time. the withdrawal 
rates were not easily equalized, and 
that led to unbalanced solids inven-
tories in the clarifi ers. to correct 
that, county personnel divided the 
ras pump station into two pump 
wells in fall 2010. an ras pump 
with variable-speed control is now 
dedicated to each clarifi er. 

wastewater fl ows to the infl uent 
pump station and is delivered via 
three 10 hp myers submersible 
pumps to the headworks, consisting 
of a rotary bar screen with integral 
dewatering (lakeside equipment). 
from there, the wastewater is sent 
to a smith & loveless vortex grit 
chamber and a weir specialty 
pumps/wemCo pump grit classi-
fi er with cyclone. It then fl ows by 
gravity to two parallel Jet-tech aera-

tion systems (siemens) powered by three dresser roots 15 hp positive dis-
placement blowers. 

the 0.126 mgd aeration basins are the retrofi tted sbrs. the mixed liquor 
fl	ows	from	the	basins	and	is	split	between	two	35-foot-diameter	Ovivo	fi	nal	
clarifi ers. It then fl ows to a low-pressure, low-intensity trojanuV disinfection 
system. the fi nal effl uent is discharged 880 feet from the shore of puget 
sound, 60 feet below the low-tide point. 

the plant dewaters the biosolids to 4 percent solids with an ashbrook 
gravity belt thickener. solids are trucked to the Central Kitsap wastewater 
treatment plant for anaerobic digestion and dewatering. the biosolids are 
transported to a contractor for land application or composting. 

Manchester (Wash.) 
Wastewater Treatment Plant 
BUILT: 1969; upgrades 1991, 1998

POPULATION SERVED: 2,400

EMPLOYEES: 3

FLOWS: 0.46 mgd design, 0.21 mgd average, 
 0.99 mgd peak

TREATMENT LEVEL: Secondary

TREATMENT PROCESS: Activated sludge

RECEIVING WATER: Puget Sound

BIOSOLIDS: Trucked off site and land-applied or composted

WEBSITE: www.co.kitsap.wa.us/ww/manchester.htm

GPS COORDINATES: Latitude: 47°33'31.73"N;
 Longitude: 122°32'43.36"W

profi le
 �

RoTATIon PRoGRAM

Don Johnson, lead operator at the Manchester Wastewater 
Treatment plant, believes in rotating his staff among the three 
Kitsap county plants for which he is responsible. he initiated the 
concept 11 years ago.

“When i started the rotation of operators, the main reason 
was to periodically consider plant operations with a fresh 
perspective and encourage new ideas,” Johnson says. “The three 
plants i supervise are smaller operations, all less than 0.5 mgd, 
and i wanted to keep the duties from becoming routine.” 

operators have readily accepted the program. one operator 
may prefer one plant or another, but Johnson doesn’t see that as 
a disadvantage. instead, it fosters an amiable rivalry, encouraging 
operators to advance in skills and knowledge. “The operators are 
in constant contact with each other, promoting teamwork,” 
Johnson says. “They know i am not likely to challenge well-con-
sidered decisions, so they are not frozen in place.” 

With the rotation program, all the operators share in the 
success. “everyone is proud of the awards the plants have won 
because they have all contributed to earning them every year,” 
Johnson says. 

Don Johnson, lead operator at 
the Manchester Wastewater 
Treatment plant.

operator Mickey Durham 
performs weekly cleaning 
on the plant’s Trojan uV 
disinfection unit. 

Formula For SucceSS
“there is no secret formula, no precise mixed liquor suspended solids 

sweet spot, no ideal ras/Q (return activated sludge fl ow to sewage fl ow) 
ratio,” says Johnson. “we do what I imagine successful treatment plant oper-
ators around the world do. we have well-designed facilities and infrastruc-
ture, which we keep clean, well maintained mechanically, and safe. 

“we focus on controlling the quality of the activated sludge, and each day 
we have a protocol to assess solids inventory. we want to know how much we 
have, where it is, how long it has been there and how 
it is behaving. but beyond facilities and protocols, it 
is the staff that makes a treatment plant successful.” 

Johnson’s philosophy as a leader is another rea-
son for the plant’s success. “we have an outstanding 
team of talented operators who are given the respon-
sibility for recognizing and dealing with operational 
issues,” he says. “my role is to provide whatever sup-
port they need to fulfi ll their responsibilities.”

StePPing uP
the manchester plant’s path to success has not 

been without challenges. “the evolution of the plant 
from primary treatment to sequential batch reactor 
to conventional activated sludge presented chal-
lenges, as the treatment processes are very differ-
ent,” says Johnson. other challenges included 
keeping current with technology.

training has helped. as part of each plant 
upgrade, manufacturers have been required by con-
tract to provide comprehensive training to the staff 
on operating and maintaining all equipment. new 
operators work under experienced operators to gain 
specifi c skills and competency.

the department of ecology requires continuing 
education to maintain operator certifi cation. opera-
tors attend annual conferences, workshops and 
short schools sponsored by the pacifi c northwest 
Clean water association (pnCwa) and washington 
wastewater operator workshops. monthly safety 

“We focus on controlling the quality of the activated sludge, and each day we have a protocol to assess 

solids inventory. We want to know how much we have, where it is, how long it has been there and how 

it is behaving.”
Don JohnSon Manchester Wastewater Treatment Plant

PERMIT AND PERFORMANCE

 INFLUENT PERMIT EFFLUENT 
 (monthly average) (monthly average) (monthly average)

BOD 210 mg/l 30 mg/l 4.0 mg/l

TSS 230 mg/l 30 mg/l 5.5 mg/l

Fecal — 200/100 ml 3/100 ml

Ammonia 26 mg/l n/a 3.5 mg/l

Don Johnson uses 
a ysi dissolved 
oxygen meter to 
measure oxygen 
depletion in waste-
water samples.

Booth 5736



28     TREATMENT PLANT OPERATOR

“There are many changes in the industry, and it’s important to pursue energy 

efficiency and create reusable resources.”
Don JohnSon meetings also include training in 

related subjects.
Johnson is a member of the 

water environment federation and 
pnCwa and attends annual confer-
ences and workshops. “I have found 
value in their website technical 
forums and web-based seminars,” 
he says.

Future challengeS
a key future challenge is move-

ment toward water reclamation. 
located on the Kitsap peninsula in the puget sound region, manchester 
depends on groundwater for drinking. with a growing population, that 
source could become depleted. In 2009 the county adopted a policy that 
water is a resource that needs protection.

“the county is studying reuse as a way to enhance wetlands,” says John-
son. “at present, there is no timetable for upgrading the manchester plant for 
reclamation, but I have been involved with some studies of that nature for 
the Kingston plant.”

the manchester plant may need a capacity upgrade. “when we upgraded 
in 1991, it was supposed to be sufficient for 15 years, but by 1998 we were 
already exceeding growth expectations,” says Johnson. “It has leveled off a 
bit now, but who knows what the future holds?”

Johnson believes operators should be ready for change. “my advice is for 
them to remain adaptable and up to date,” he says. “there are many changes 
in the industry, and it’s important to pursue energy efficiency and create 
reusable resources.”

whatever changes may come for the manchester plant, one thing is cer-
tain: the operators will strive to maintain their success. says Johnson: “our 
goal is to continue to operate the plant safely and efficiently while protecting 
public health and the natural water resources.”  

Ashbrook Simon-Hartley
800/547-7273
www.as-h.com
(See ad page 15)

Dresser Roots Blower
877/363-7668
www.rootsblower.com

Lakeside Equipment 
Corporation
630/837-5640
www.lakeside-equipment.com
(See ad page 45)

Myers
419/289-1144
www.femyers.com

Ovivo
801/931-3000
www.ovivowater.com
(See ad page 2)

Siemens Water  
Technologies Corp.
866/926-8420
www.water.siemens.com

Smith & Loveless, Inc.
800/898-9122
www.smithandloveless.com
(See ad page 48)

Trojan Technologies
888/220-6118
www.trojanuv.com 
(See ad page 49)

Weir Specialty Pumps/ 
WEMCO Pump
801/359-8731
www.weirsp.com

more info:

operator Mickey Durham, left, and 
lead operator Don Johnson, wash 
down a pump at the influent pump 
station  before pulling the pump for 
inspection.

LEARN MORE

BOOTH

next generation technology for 
flexible membrane deployment

Join EDi aT

Octo
be

r 

17
-1

9



“There are many changes in the industry, and it’s important to pursue energy 

efficiency and create reusable resources.”
Don JohnSon meetings also include training in 

related subjects.
Johnson is a member of the 

water environment federation and 
pnCwa and attends annual confer-
ences and workshops. “I have found 
value in their website technical 
forums and web-based seminars,” 
he says.

Future challengeS
a key future challenge is move-

ment toward water reclamation. 
located on the Kitsap peninsula in the puget sound region, manchester 
depends on groundwater for drinking. with a growing population, that 
source could become depleted. In 2009 the county adopted a policy that 
water is a resource that needs protection.

“the county is studying reuse as a way to enhance wetlands,” says John-
son. “at present, there is no timetable for upgrading the manchester plant for 
reclamation, but I have been involved with some studies of that nature for 
the Kingston plant.”

the manchester plant may need a capacity upgrade. “when we upgraded 
in 1991, it was supposed to be sufficient for 15 years, but by 1998 we were 
already exceeding growth expectations,” says Johnson. “It has leveled off a 
bit now, but who knows what the future holds?”

Johnson believes operators should be ready for change. “my advice is for 
them to remain adaptable and up to date,” he says. “there are many changes 
in the industry, and it’s important to pursue energy efficiency and create 
reusable resources.”

whatever changes may come for the manchester plant, one thing is cer-
tain: the operators will strive to maintain their success. says Johnson: “our 
goal is to continue to operate the plant safely and efficiently while protecting 
public health and the natural water resources.”  

Ashbrook Simon-Hartley
800/547-7273
www.as-h.com
(See ad page 15)

Dresser Roots Blower
877/363-7668
www.rootsblower.com

Lakeside Equipment 
Corporation
630/837-5640
www.lakeside-equipment.com
(See ad page 45)

Myers
419/289-1144
www.femyers.com

Ovivo
801/931-3000
www.ovivowater.com
(See ad page 2)

Siemens Water  
Technologies Corp.
866/926-8420
www.water.siemens.com

Smith & Loveless, Inc.
800/898-9122
www.smithandloveless.com
(See ad page 48)

Trojan Technologies
888/220-6118
www.trojanuv.com 
(See ad page 49)

Weir Specialty Pumps/ 
WEMCO Pump
801/359-8731
www.weirsp.com

more info:

operator Mickey Durham, left, and 
lead operator Don Johnson, wash 
down a pump at the influent pump 
station  before pulling the pump for 
inspection.



30     TREATMENT PLANT OPERATOR

The Mount Carmel (Pa.) Municipal Authority Wastewater Treat-
ment Plant serves Mount Carmel Borough, parts of Mount 
Carmel Township, and Cunningham Township in Columbia 

County. The plant was built in 1975 and consisted of a secondary con-
tact stabilization designed for 1.5 mgd average daily flow and organic 
capacity of 2,500 pounds per day. 

Based on state Department of Environmental Protection require-
ments, the authority prepared a Special Study Act 537 Plan MCMA in 
cooperation with Mount Carmel Borough and Mount Carmel Town-
ship to address the ongoing issues and future planning, including:

•	 Hydraulic	overloads
•	 Correction	of	the	poor	conditions
•	 Compliance	with	U.S.	EPA	and	DEP	CSO	policies
•	 NPDES	permit	requirements
•	 Compliance	 with	 the	 Chesapeake	 Bay	 Strategy	 for	 nutrient	

removal
•	 Future	growth	in	the	service	areas	and	surrounding	community	

The Act 537 Plan proposed upgrades at the treatment plant with 
a	new	2.25	mgd	average	flow	(12.5	mgd	peak)	with	an	Intermittent	
Cycle	Extended	Aeration	System	(ICEAS)	Sequencing	Batch	Reactor	
(SBR)	tertiary	treatment	system,	replacing	the	existing	contact	stabi-
lization process. 

Brinjac Engineering, retained municipal engineer for the MCMA, 
provided engineering and operational startup services for the upgrades.

Old versus new
The new system was proposed for a revised organic loading 

capacity	of	4,691	pounds	of	BOD	per	day.	The	treatment	technology	
was	specifically	chosen	to	account	for	high	peak-flow	to	average-flow	
ratios that were expected because of the conveyance of stormwater 
from	CSOs	to	the	treatment	plant.	It	was	also	chosen	to	ensure	com-
pliance	 with	 the	 new	 Chesapeake	 Bay	 Tributary	 Strategy	 Nutrient	
Reduction	Plan.

The secondary contact stabilization process involved manual 
screening, grit removal, contact stabilization activated sludge treat-
ment,	final	settling	and	chlorine	disinfection.	The	old	concrete	tanks	
above ground were deteriorating. 

The new system involved coarse and fine screening, a raw sewage 
pump	 station,	 a	 grit	 removal	 system,	 the	 ICEAS	 SBR	 system	 (ITT	
Water	&	Wastewater	–	Sanitaire	ICEAS	advanced	technology),	UV	dis-
infection, aerobic digestion to produce Class B biosolids, and the 
existing	outfall	to	Shamokin	Creek.

The	SBR	tanks	waste	activated	sludge	treatment	involved	a	Pre-
thickened	Aerobic	Digestion	with	Gravity	Thickening	(PAD-G)	sys-
tem	 consisting	 of	 a	 thickener	 and	 series	 of	 aerobic	 digesters	 to	
produce Class B biosolids and nitrify/denitrify sludge. 

TECH TALK

Getting Going
TreaTmenT challenges during mounT carmel  
WasTeWaTer TreaTmenT planT upgrades from conTacT 
sTabilizaTion To TerTiary iceas sbr TreaTmenT

By Stephen N. Zeller, Tom Gallagher, and Archis Ambulkar

p
h

o
T

o
s

 c
o

u
r

T
e

s
y

 o
f 

b
r

in
ja

c
 e

n
g

in
e

e
r

in
g

Overall, treatment operations during the transition from 

contact stabilization to ICEAS system were successfully 

maintained without violating any permit limits, overcom-

ing the challenges during startup operations. 

The new system was designed for a revised organic loading capacity 
of 4,691 pounds of bod per day.

The mount carmel plant was upgraded with an intermittent cycle 
extended aeration system (iceas) sequencing batch reactor (sbr) 
tertiary treatment system, replacing the existing contact stabilization 
process.

For	the	new	treatment	plant,	the	existing	belt	filter	press	system	
was proposed to be used, but with conveyor system upgrades and a 
new canopy for the dump containers. ABJ/Sanitaire Equipment and 
Technologies	 provided	 the	 ICEAS	 SBR	 system,	 influent	 pumps	 by	
Gorman-Rupp	Co.,	PAD-G	process	by	Enviroquip	(Ovivo),	grit	system	
and	influent	fine	screen	by	Lakeside	Equipment,	and	UV	system	by	
Trojan Technologies. 

A	typical	ICEAS	process	consists	of	three	time-based	phases	that	
include	aeration,	settling	and	decant,	like	a	typical	SBR	system.	How-
ever, with the technology used at MCMA, the influent is received 
continuously	during	all	phases	of	 the	cycle.	This	allows	 the	 ICEAS	
process to be controlled on a time rather than flow basis and ensures 
equal loading and flow to all basins. 

The	ICEAS	basin	consists	of	two	zones:	the	pre-react	zone,	which	
receives and baffles the influent flow, and the main react/settle/
decant zone. The pre-react wall baffles the incoming 
flow to prevent short-circuiting and also provides 
pretreatment of the wastewater. 

With continuous inflow, a high concentration of 
soluble	BOD	(and	hence	a	high	F:M	ratio)	is	available	
to the microorganisms in the pre-react zone, encour-
aging biosorption, and thus acting as a biological 
selector for proliferation of desirable organisms. 

The main react zone has anoxic mixers, aeration 
diffusers and a decant device to provide carbona-
ceous	removal	of	BOD/COD,	nitrification/denitrifica-
tion using aerobic/anoxic nitrogen removal phases, 
and	 phosphorus	 removal	 with	 biological	 uptake/
chemical precipitation.

With upgrades planned within the existing treat-
ment plant premises, the construction process 
involved simultaneous decommissioning of the 
existing equipment and demolition of the existing 
process	 tanks	 and	 buildings.	 It	 also	 involved	 con-
struction	of	new	process	tanks	and	control	buildings	
and installation of new equipment. 

In	addition	to	site	constraints	and	the	need	for	a	
proper process transition, one of the major chal-
lenges was to achieve proper wastewater treatment 
to	keep	the	plant	in	compliance	with	its	NPDES	per-
mit throughout construction and commissioning. 

COOrdinatiOn during 
COnstruCtiOn/startup

The construction process and the transition to 
the new treatment system involved a number of chal-
lenges. These included:

Restricted site conditions. Demolition and 
construction had to proceed simultaneously. The 
digestion	 tanks	had	 to	be	demolished	 to	construct	
and start up the new treatment plant. This meant 
operating the old plant using less than the required 
unit processes during construction. The plant opera-
tors	used	old	thickener	tanks	for	sludge	thickening,	
but with no aeration or digestion. The resulting 
thickened	sludge	is	suitable	for	landfill	without	fur-
ther treatment. The city staff ran the sludge to the 
press and then to the landfill during the transition 
period.

Clarifier/UV coordination. The old system 
used	 clarifiers	 and	 a	 chlorine	 contact	 tank	 at	 the	
downstream end of the process train. Since the old 
chlorine	contact	tank	had	to	be	demolished	during	
construction of the new treatment process (control 

building, influent pump station and screening), effluent from old 
clarifiers	had	to	be	conveyed	to	the	new	UV	system,	at	higher	eleva-
tion than the clarifiers. This meant the clarifiers had to be in flooded 
conditions for the operation of the old plant during construction. 
Wooden baffles were placed in the flooded clarifiers and were used 
for about six months without any TSS permit violations.

Biological seed for new SBR system. Since the old digesters 
had	 to	 be	 demolished	 during	 construction,	 the	 new	 SBRs	 did	 not	
have a large volume of seed material for startup. Solids from old con-
tact	 stabilization	 and	 re-aeration	 tanks	 provided	 enough	 mixed	
liquor	suspended	solids	for	one	SBR	to	start	up	to	permit	compliance	
in	24	hours	during	the	transition	from	the	old	process	to	the	new.	For	
the	 second	SBR	unit,	 the	 city	obtained	 seed	 sludge	 from	a	nearby	
treatment	plant	also	using	an	SBR	system.	There	was	no	charge,	as	
the contractor was hauling dewatered sludge from the old plant to 

p
h

o
T

o
s

 c
o

u
r

T
e

s
y

 o
f 

b
r

in
ja

c
 e

n
g

in
e

e
r

in
g



tpomag.com    October 2011   31

The Mount Carmel (Pa.) Municipal Authority Wastewater Treat-
ment Plant serves Mount Carmel Borough, parts of Mount 
Carmel Township, and Cunningham Township in Columbia 

County. The plant was built in 1975 and consisted of a secondary con-
tact stabilization designed for 1.5 mgd average daily flow and organic 
capacity of 2,500 pounds per day. 

Based on state Department of Environmental Protection require-
ments, the authority prepared a Special Study Act 537 Plan MCMA in 
cooperation with Mount Carmel Borough and Mount Carmel Town-
ship to address the ongoing issues and future planning, including:

•	 Hydraulic	overloads
•	 Correction	of	the	poor	conditions
•	 Compliance	with	U.S.	EPA	and	DEP	CSO	policies
•	 NPDES	permit	requirements
•	 Compliance	 with	 the	 Chesapeake	 Bay	 Strategy	 for	 nutrient	

removal
•	 Future	growth	in	the	service	areas	and	surrounding	community	

The Act 537 Plan proposed upgrades at the treatment plant with 
a	new	2.25	mgd	average	flow	(12.5	mgd	peak)	with	an	Intermittent	
Cycle	Extended	Aeration	System	(ICEAS)	Sequencing	Batch	Reactor	
(SBR)	tertiary	treatment	system,	replacing	the	existing	contact	stabi-
lization process. 

Brinjac Engineering, retained municipal engineer for the MCMA, 
provided engineering and operational startup services for the upgrades.

Old versus new
The new system was proposed for a revised organic loading 

capacity	of	4,691	pounds	of	BOD	per	day.	The	treatment	technology	
was	specifically	chosen	to	account	for	high	peak-flow	to	average-flow	
ratios that were expected because of the conveyance of stormwater 
from	CSOs	to	the	treatment	plant.	It	was	also	chosen	to	ensure	com-
pliance	 with	 the	 new	 Chesapeake	 Bay	 Tributary	 Strategy	 Nutrient	
Reduction	Plan.

The secondary contact stabilization process involved manual 
screening, grit removal, contact stabilization activated sludge treat-
ment,	final	settling	and	chlorine	disinfection.	The	old	concrete	tanks	
above ground were deteriorating. 

The new system involved coarse and fine screening, a raw sewage 
pump	 station,	 a	 grit	 removal	 system,	 the	 ICEAS	 SBR	 system	 (ITT	
Water	&	Wastewater	–	Sanitaire	ICEAS	advanced	technology),	UV	dis-
infection, aerobic digestion to produce Class B biosolids, and the 
existing	outfall	to	Shamokin	Creek.

The	SBR	tanks	waste	activated	sludge	treatment	involved	a	Pre-
thickened	Aerobic	Digestion	with	Gravity	Thickening	(PAD-G)	sys-
tem	 consisting	 of	 a	 thickener	 and	 series	 of	 aerobic	 digesters	 to	
produce Class B biosolids and nitrify/denitrify sludge. 

TECH TALK

Getting Going
TreaTmenT challenges during mounT carmel  
WasTeWaTer TreaTmenT planT upgrades from conTacT 
sTabilizaTion To TerTiary iceas sbr TreaTmenT

By Stephen N. Zeller, Tom Gallagher, and Archis Ambulkar

p
h

o
T

o
s

 c
o

u
r

T
e

s
y

 o
f 

b
r

in
ja

c
 e

n
g

in
e

e
r

in
g

Overall, treatment operations during the transition from 

contact stabilization to ICEAS system were successfully 

maintained without violating any permit limits, overcom-

ing the challenges during startup operations. 

The new system was designed for a revised organic loading capacity 
of 4,691 pounds of bod per day.

The mount carmel plant was upgraded with an intermittent cycle 
extended aeration system (iceas) sequencing batch reactor (sbr) 
tertiary treatment system, replacing the existing contact stabilization 
process.

For	the	new	treatment	plant,	the	existing	belt	filter	press	system	
was proposed to be used, but with conveyor system upgrades and a 
new canopy for the dump containers. ABJ/Sanitaire Equipment and 
Technologies	 provided	 the	 ICEAS	 SBR	 system,	 influent	 pumps	 by	
Gorman-Rupp	Co.,	PAD-G	process	by	Enviroquip	(Ovivo),	grit	system	
and	influent	fine	screen	by	Lakeside	Equipment,	and	UV	system	by	
Trojan Technologies. 

A	typical	ICEAS	process	consists	of	three	time-based	phases	that	
include	aeration,	settling	and	decant,	like	a	typical	SBR	system.	How-
ever, with the technology used at MCMA, the influent is received 
continuously	during	all	phases	of	 the	cycle.	This	allows	 the	 ICEAS	
process to be controlled on a time rather than flow basis and ensures 
equal loading and flow to all basins. 

The	ICEAS	basin	consists	of	two	zones:	the	pre-react	zone,	which	
receives and baffles the influent flow, and the main react/settle/
decant zone. The pre-react wall baffles the incoming 
flow to prevent short-circuiting and also provides 
pretreatment of the wastewater. 

With continuous inflow, a high concentration of 
soluble	BOD	(and	hence	a	high	F:M	ratio)	is	available	
to the microorganisms in the pre-react zone, encour-
aging biosorption, and thus acting as a biological 
selector for proliferation of desirable organisms. 

The main react zone has anoxic mixers, aeration 
diffusers and a decant device to provide carbona-
ceous	removal	of	BOD/COD,	nitrification/denitrifica-
tion using aerobic/anoxic nitrogen removal phases, 
and	 phosphorus	 removal	 with	 biological	 uptake/
chemical precipitation.

With upgrades planned within the existing treat-
ment plant premises, the construction process 
involved simultaneous decommissioning of the 
existing equipment and demolition of the existing 
process	 tanks	 and	 buildings.	 It	 also	 involved	 con-
struction	of	new	process	tanks	and	control	buildings	
and installation of new equipment. 

In	addition	to	site	constraints	and	the	need	for	a	
proper process transition, one of the major chal-
lenges was to achieve proper wastewater treatment 
to	keep	the	plant	in	compliance	with	its	NPDES	per-
mit throughout construction and commissioning. 

COOrdinatiOn during 
COnstruCtiOn/startup

The construction process and the transition to 
the new treatment system involved a number of chal-
lenges. These included:

Restricted site conditions. Demolition and 
construction had to proceed simultaneously. The 
digestion	 tanks	had	 to	be	demolished	 to	construct	
and start up the new treatment plant. This meant 
operating the old plant using less than the required 
unit processes during construction. The plant opera-
tors	used	old	thickener	tanks	for	sludge	thickening,	
but with no aeration or digestion. The resulting 
thickened	sludge	is	suitable	for	landfill	without	fur-
ther treatment. The city staff ran the sludge to the 
press and then to the landfill during the transition 
period.

Clarifier/UV coordination. The old system 
used	 clarifiers	 and	 a	 chlorine	 contact	 tank	 at	 the	
downstream end of the process train. Since the old 
chlorine	contact	tank	had	to	be	demolished	during	
construction of the new treatment process (control 

building, influent pump station and screening), effluent from old 
clarifiers	had	to	be	conveyed	to	the	new	UV	system,	at	higher	eleva-
tion than the clarifiers. This meant the clarifiers had to be in flooded 
conditions for the operation of the old plant during construction. 
Wooden baffles were placed in the flooded clarifiers and were used 
for about six months without any TSS permit violations.

Biological seed for new SBR system. Since the old digesters 
had	 to	 be	 demolished	 during	 construction,	 the	 new	 SBRs	 did	 not	
[...]
incinerator,” she says. “They love that, with the fi re and noise.”  

p
h

o
t

o
S

 c
o

u
r

t
e

S
y

 o
f 

c
it

y
 o

f 
b

e
ll

in
g

h
a

m

DOING THE SEWAGE SHIMMY
here are the steps of the Sewage Shimmy, a dance 

emily Johnson teaches to fi fth graders in the city of 
bellingham’s “Water and me” education program.

1. Bar Screen: Scoop out the big stuff. Squat down, 
make your fi ngers like a comb, reach down and pre-
tend to lift big stuff up and throw it over your shoulders. 
grunt like you’re trying to lift a refrigerator.

2. Grit Removal: Let the heavy pieces fall to the bot-
tom. plug your nose with your hand (it’s stinky in there), 
lift the other arm, and wiggle your fi ngers as you slowly 
shimmy down to a squat. Start with your voice high and 
let it fall down low, like a cartoon character falling out of 
the sky.

3. Primary Clarifi er: Scrape the scum and sludge 
off. Stick one arm out and turn slowly around in a circle. 
make a noise like a squeegee cleaning a window.

4. Aeration Basin: Add oxygen and let the bacteria 
feast. run around the person next to you with your fi n-
gers at your mouth, pretending to eat like cookie monster. 
make munching noises.

5. Secondary Clarifi er: Scrape scum and sludge off 
again. (Same as step 3.)

6. Chlorine Contact: Zigzag through the chlorine 
maze. Walk back and forth three times, then dive with 
your arms. Say “Splash!”

7. Effl uent Pipe: Shoot out into the bay nice and 
clean. Swim around with your arms, pretending you’re 
under water. hold a bubble in your mouth and puff out 
your cheeks.

environmental educator emily Johnson teaches students the 
Sewage Shimmy.



tpomag.com    October 2011   47

When Emily Johnson is out and about, she knows she is suc-
ceeding on the job when a local student walks up and starts 
writhing in odd ways, often while making strange noises.

Parents and people walking by might wonder what the kids are 
up to, but Johnson recognizes one of the steps from the Sewage 
Shimmy — a teaching tool she created as part of the curriculum for 
the City of Bellingham’s “Water and Me” program. 

Johnson, an environmental educator with the Bellingham Public 
Works Department in northwestern Washington, says the program is 
presented to about 1,000 fifth graders per year — more than 30 
classes from all Bellingham public schools and several private schools.

Between the Sewage Shimmy and a rubber duck that takes a 
video journey through the water cycle, the program has tools that 
help students retain what they learn about everything from the 
source of their drinking water to the importance of releasing clean 
effluent into Bellingham Bay.

Building their own
Before taking a field trip to the Post Point Wastewater Treatment 

Plant, students hear a one-hour presentation from Johnson or a col-
league on Bellingham’s water treatment, wastewater treatment and 
stormwater systems. The talk takes a broad view on the processes, 
the water cycle and watersheds, “So the kids can see how this all 
relates,” says Johnson.

Students use kits with 
colored felt and straws so 
they can build their own 
models of Bellingham’s 
water and stormwater sys-
tems. The educators leave 
behind two videos for the 
teachers to show to their 
students before their field 
trip. 

“Go With the Flow” fol-
lows the path of a rubber 
duck from a freshwater 
intake pipe to the city’s 
water treatment plant and 
then through water mains 
into a home. From the 
home, the duck travels down 
a drain, into the sewer sys-
tem, to the treatment plant, 
and through the treatment 
steps. In the end, the stu-
dents see the duck floating 
in Bellingham Bay. “They’re really fascinated by the rubber duck,” 
Johnson says. 

During the treatment plant tour, the students learn that the plant 
is very computer-oriented: Operators oversee the system via SCADA. 
“The operators are the brains,” plant operations manager Larry Bate-
man tells the kids. “The computers are the eyes.”

One stop students find most interesting is at the facility’s inciner-
ator. An operator opens the fire pit door so the kids can “ooh and 
aah” over the roaring flames. “Not a lot of people get to see burning 
poop in their lives,” Bateman says.

the real thing
When the students arrive at the water plant, Johnson and col-

leagues offer some hands-
on instruction. The students 
get a cup with water and grit 
in it to represent raw water. 
They pour it through a screen 

HEARTS
AND MINDS

All the Right Moves
StudentS in a WaShington community learn about 
the treatment proceSS Step by Step to the “SeWage Shimmy”

By Pete Litterski

p
h

o
t

o
S

 c
o

u
r

t
e

S
y

 o
f 

c
it

y
 o

f 
b

e
ll

in
g

h
a

m

What’s Your Story?

TPO welcomes news about your 
public education and community 
outreach efforts for future articles 
in the Hearts and Minds column. 
Send your ideas to editor@tpo 
mag.com or call 877/953-3301.

in a drinking water treatment exer-
cise, students get a cup with water 
containing grit to represent raw 
water. they pour it through a screen 
to remove the debris, then treat it 
with alum and pour it through a sand 
filter before adding a powder to  
represent chlorine.

Students take a field trip 
around the bellingham  
treatment plant.

to remove the debris, then treat the water with alum and pour it through 
a sand fi lter before adding a powder representing chlorine.

At that point, Johnson demonstrates pH test strips. “They get a 
lot of science lessons in a short time, and the teachers really like it 
because it matches well with the fi fth grade curriculum,” Johnson says.

After the water treatment activity, the students open journals 

they’ve been given and are asked to circle all the ways they use water. 
Then they talk about what happens after water goes down the drain. 
That’s when Johnson brings out sealed jars that mimic what wastewa-
ter looks like at different treatment stages. 

One jar contains a pick comb to rake out larger solids, and the 
next has a screen to fi lter out grit. Jars show how sludge and scum 
scrapers work, and one jar fi lled with soda and currants shows how 
microorganisms consume waste materials and form clumps that 
drop to the bottom.

As the class wraps up, “We talk about things that we can’t really 
show,” says Johnson. “We talk about caffeine and other things like 
medicines that we can’t take out of the water. We talk about what 
happens when communities are located on a river and have to use 
water that includes someone else’s effl uent.”

on tour
After the demonstrations, at the wastewater treatment plant tour, 

the shimmying starts. Johnson invented the Sewage Shimmy, a series 
of dance moves to help students remember the entire treatment 
operation. 

“We teach the kids a dance move for each stage of the treatment 
process,” Johnson says. “Sometimes we’ll have a dance-off at the 
end.” One of the last stops is the lab. There, the staff projects a micro-
scopic image of a sample of activated sludge from the secondary 
clarifi er.

“They have worksheets in their journals, and they get protozoa to 
look for on the screen as we look at the life cycle of organisms in the 
wastewater treatment process,” Johnson says.

Johnson gets many thank-you notes from students after they 
return to school. “Often they are addressed to the operator at the 
incinerator,” she says. “They love that, with the fi re and noise.”  

p
h

o
t

o
S

 c
o

u
r

t
e

S
y

 o
f 

c
it

y
 o

f 
b

e
ll

in
g

h
a

m

DOING THE SEWAGE SHIMMY
here are the steps of the Sewage Shimmy, a dance 

emily Johnson teaches to fi fth graders in the city of 
bellingham’s “Water and me” education program.

1. Bar Screen: Scoop out the big stuff. Squat down, 
make your fi ngers like a comb, reach down and pre-
tend to lift big stuff up and throw it over your shoulders. 
grunt like you’re trying to lift a refrigerator.

2. Grit Removal: Let the heavy pieces fall to the bot-
tom. plug your nose with your hand (it’s stinky in there), 
lift the other arm, and wiggle your fi ngers as you slowly 
shimmy down to a squat. Start with your voice high and 
let it fall down low, like a cartoon character falling out of 
the sky.

3. Primary Clarifi er: Scrape the scum and sludge 
off. Stick one arm out and turn slowly around in a circle. 
make a noise like a squeegee cleaning a window.

4. Aeration Basin: Add oxygen and let the bacteria 
feast. run around the person next to you with your fi n-
gers at your mouth, pretending to eat like cookie monster. 
make munching noises.

5. Secondary Clarifi er: Scrape scum and sludge off 
again. (Same as step 3.)

6. Chlorine Contact: Zigzag through the chlorine 
maze. Walk back and forth three times, then dive with 
your arms. Say “Splash!”

7. Effl uent Pipe: Shoot out into the bay nice and 
clean. Swim around with your arms, pretending you’re 
under water. hold a bubble in your mouth and puff out 
your cheeks.

environmental educator emily Johnson teaches students the 
Sewage Shimmy.

www.degremont-technologies.com

Degremont Technologies offers trusted,
globally proven solutions for your
water treatment challenges.

Global Technologies,
Local Solutions.

InfIlco
Infilco Degremont, Inc.

8007 Discovery Drive, Richmond, Virginia 23229 
Tel.: (800) 446-1150 • www.infilcodegremont.com

H
EA

D
W

O
R

K
S

|
O

XI
D

AT
IO

N
D

IS
IN

FE
CT

IO
N

MEM
BRAN

ES
|

BIO
SO

LID
S

SEPARATIONS | BIOLOGICAL

INDUSTR
IA

L
SY

ST
EM

S

Booth 1739



48     TREATMENT PLANT OPERATOR

Conductivity • Resistivity • TDS • Alkalinity • Hardness 
LSI • ORP • Free Chlorine • pH • Temperature

9P Titration Kit
Model 9PTK

myronl.com

NEW!





50     TREATMENT PLANT OPERATOR

www.bdpindustries.com

Mobile Dewatering Solutions

MSD Environmental   
Centerville, OH  Tel: 937-313-9314

Skid Mounted System   Thunder Bay Casino
Sacramento, CA  Tel: 209-483-4118

Pick-up Compatible Unit

Industry References: Synagro Inc., MSD Environmental, Blue Heron, Parker Agg, LWI, Inc.

Contact: kelly@bdpindustries.com   Sales: 518-527-5417   Fax: 518-695-5417  Factory: 518-695-6851   

Tractor Trailer Unit   H&A Resource Mgmt.
Verssailles, KY  Tel: 859-873-3331

 
 
Booth 1967

BDP Industries’ mobile Belt Press 
Units have the following advantages:
· Waist level operation   · High discharge directly to truck 

· Easy maintenance and cleaning   · Strong, galvinized tubular frameVisit Us 
In INDY!

Calgon Ad for Weftec Show.indd   2 8/26/11   12:26 PM



Calgon Ad for Weftec Show.indd   2 8/26/11   12:26 PM



52     TREATMENT PLANT OPERATOR

During my 28 years in wastewater treatment, I’ve worked at 
treatment plants in positions from utility worker to opera-
tions manager. One of my best jobs was with a Rural Water 

Association as a wastewater circuit rider. During that time, I met a fel-
low named Charlie who was having problems with a new sequencing 
batch reactor (SBR) treatment plant.

A circuit rider helps out-of-compliance plants get back into com-
pliance. Charlie was having a tough time meeting the state and fed-
eral standards for nutrients discharged to a local creek. The facility 
was a two-tank SBR designed to meet advanced standards of 5-5-3-1 
mg/l annual averages (CBOD-TSS-total nitrogen-total phosphorus). 
The plant couldn’t consistently meet the less than 3 mg/l total nitro-
gen and/or the less than 1 mg/l total phosphorus values.

A sequencing batch reactor treats wastewater as a batch process, 
and each tank operates independently. While a batch of wastewater 
is treated, a programmable logic controller (PLC) regulates the various 
valves, motors, mixers, blowers and pumps. The timing of these devices 
is critical, especially when trying to meet strict effluent standards. 

Flows running low
Charlie’s plant was designed to treat 1.1 mgd, but due to water 

conservation and reduction of I&I, and because of over-design, the 
plant was well below capacity in its early years. The influent flow and 
BOD loadings remained well below design parameters, until a state 

prison opened years later and began sending its wastewater to the 
plant. This low flow and loading caused compliance problems.

Charlie had been trained by the manufacturer representatives to 
use dissolved oxygen as the main process control tool and to always 
maintain a 0.2 mg/l or less DO reading when the tanks were in the 
anaerobic or anoxic phases. He was not familiar with using oxidation 
reduction potential (ORP) as a process control tool.

I loaned him a portable ORP meter and described how he could 
use it to determine if the cycles of the SBR batch were anaerobic, 
anoxic or aerobic. These respiratory environments are necessary for 
bacteria to perform certain nutrient removal activities. 

Charlie’s facility was experiencing two issues. First, the plant was 
able to nitrify the influent ammonium, but could not completely 
denitrify, causing the excursions in total N. Second, total effluent 
phosphorus was high, and the facility did not appear to be removing 
much phosphorus at all.

Two-parT reacTion
The biological removal of nitrogen is a two-part reaction called 

nitrification and denitrification. Nitrification takes place under aer-
ated conditions, where nitrifying bacteria known as nitrosomonas 
convert the influent ammonium to nitrite, and then another group  
of nitrifying bacteria known as nitrobacter convert the nitrite to 
nitrate. These bacteria require 
free oxygen, as well as alka-
linity, correct pH, tempera-
ture and time.

To finally remove the 
nitrogen, we allow faculta-
tive bacteria to consume 
organic matter (raw waste-
water) under anoxic (no free 

It’s Not Black Magic
OxidatiOn ReductiOn POtential (ORP) can be a valuable tOOl fOR seeing 
what is haPPening in unit PROcesses like anOxic and anaeRObic tanks

By Ron Trygar, CET

LAB DETECTIVE

What’s Your 
Lab Story?
the lab detective feature in TPO 
will help operators learn analytical 
techniques that help diagnose and 
solve treatment problems. are you 
struggling with a process issue? 

Send a note to editor@tpomag.com. 
Your question may become the topic 
of a future column.

a small ORP meter shows a negative mv reading in an anoxic basin.

P
h

O
t

O
 b

y
 R

O
n

 t
R

y
g

a
R

gRaPh cOuRtesy Of hach cO.

dO and ORP readings in an sbR process. ORP is useful in tracking aerobic, anoxic 
and anaerobic environments.

dissolved oxygen) conditions. Facultative bacteria can use free dis-
solved oxygen, nitrate, sulfate and carbon dioxide as a sort of oxygen 
source. They prefer free DO, since it’s not combined with anything 
like nitrate or sulfate. 

If free DO is not available, they break apart the chemical bond 
holding the nitrogen and oxygen together in a nitrate molecule 
(NO3) and utilize the oxygen, freeing the nitrogen to become nitro-
gen gas. This process of reducing the nitrate to nitrogen gas is called 
denitrification.

Charlie’s treatment plant was having problems denitrifying. The 
original SBR cycle times set by the process engineers were too short 
for the anoxic phase to become truly anoxic — the blowers would 
come on before denitrification could take place. 

Using the ORP meter, Charlie monitored the anoxic time cycle. 
He kept the aeration blower off until the ORP meter read -50 mV, 
then allowed the aeration blower to come on. In the 
original setting, the blower would have come on 
after just 15 minutes of off time, and the DO meter 
showed 0.2 or less mg/l. Charlie found that the 
blower needed to remain off for an additional 45 
minutes to get into the anoxic environment. He 
made adjustments to the PLC’s time settings based 
on these findings, and then set his sights on the total 
phosphorus issues.

aTTacking phosphorus
For phosphate-accumulating organisms (PAOs) 

to release the maximum polyphosphate during the 
anaerobic (fermentation) phase, there must be zero 
dissolved oxygen and no nitrate available to these 
obligate aerobic bacteria. The bacteria utilize the 
incoming BOD containing volatile fatty acids as a 
food source. 